
BEFORE THE NATIONAL GREEN TRIBUNAL  

SOUTHERN BENCH CHENNAI 

Original Application No. 80 OF 2020 (SZ) 

IN THE MATTER OF: 

Kalushya Parirakshna Samithi 

                  ... Applicant(s) 

Versus 

Union of India and others       

… Respondent(s) 

 

 

INDEX 

 

 

S. No Particulars Page No 

01 Consolidated Inspection Report Filed by Central Pollution Control Board in 

the Matter of OA No. 80/2020 

 

01 - 12 

02 Annexure 1: Ground Water Report of the Joint Committee Constituted by 

District Collector, Yadadri Bhuvanagiri Dist. 

 

13 - 25 

03 Annexure 2: Detailed Report of M/s. Divi’s Laboratories Limited (Unit – 1) 

 

26 - 34 

04 Annexure 3: Detailed Report of M/s. Srini Pharmaceuticals Private Limited  
[...]
 Fugitive VOC emission and Ambient Air Quality monitoring was also carried out and the 

analysis results are given below; 

4 hrs Fugitive VOC Emission Monitoring Results (PPM) 

Parameter 

Production 

Block-I 

MEE 

top 

floor 

Production 

Block-Vb 

Production 

Block-XIX 

Production 

Block-Vd 

Production 

Block-XII 

OSHA 

PEL 

Std. 8-

hour 

TWA 

Toluene 0.05 0.02 BDL BDL BDL 0.05 200 

Methanol 0.08 0.02 BDL BDL BDL BDL 200 

O-Xylene 0.05 BDL BDL BDL BDL BDL 100 

Acetone 0.03 0.05 BDL BDL 0.03 BDL 750 

Ethyl acetate BDL BDL 0.02 BDL BDL BDL 400 

Butanol BDL BDL BDL 0.01 BDL BDL 100 

Ethanol BDL BDL BDL BDL 0.08 BDL 1000 



Page No: 31 
 

Heptanes BDL BDL BDL BDL BDL 0.02 500 

Hexanes BDL BDL BDL BDL BDL 0.02 500 

Iso Propyl 

Acetate 
BDL BDL BDL BDL BDL 0.08 

400 

 

24 hrs Average Ambient Air Monitoring Results (µg/m3) 

Parameters Main Gate 

Entrance 

Near 

ETP 

Truck 

Parking Area 

Bulk Storage 

Tank Area 

Standards 

Toluene BDL 1.32 BDL BDL The reported 

parameters are 

within limit as 

compared to the  

Alberta & 

ONTARIO’S 

Ambient Air 

Quality Criteria  

Methanol BDL 35.2 24.5 BDL 

Acetone BDL 25.2 BDL BDL 

Ethyl acetate BDL BDL BDL 31.5 

Ethanol BDL 40.3 BDL BDL 

Iso Propyl Alcohol BDL BDL BDL 24.3 

Methylene chloride  BDL BDL BDL 3.5 

Heptanes BDL BDL BDL 28.6 

Sulphur dioxide - SO2 14.5 13.2 15.2 - 80 

Oxides of Nitrogen – NOX 17.8 16.8 18.9 - 80 

Ammonia 19.2 17.2 12.5 - 400 

Below Detection Limit: VOCs <0.1 

Hazardous Waste Management: 

 The industry is consented to generate, store & dispose Hazardous waste in the below 

mentioned quantity  

 

Sl. No. Name of the Hazardous 

waste 

Quantity Disposal Option 

1 Process residues (Organic 

residue) 

37563.2 Kgs/day Cement units for co-

processing/AFR facilities for 

pre-processing or M/s TSDF, 

Dundigal pre-processing. 
2 Solvent Residue (distillation 

bottom residue) 

3 Spent Carbon 1022.8 Kgs/day 

4 ETP Sludge 4500 Kgs/day 

5 MEE salts 75126.7 Kgs/day TSDF for landfilling 

6 Sodium Chloride 108.4 kg/day Authorized recovery 

units/TSDF for landfilling  

7 Incineration ash  9 Kg/day TSDF for landfill/authorized 

vendors 

8 Spent Catalyst  135.81 Kg/day Disposed to TSDF/return to 

supplier for recovery 

9 Spent acids 24 KLD Recovered and recycled 

within the industry/returned to 

supplier for recovery 



Page No: 32 
 

10 Spent solvents  272 KLD Solvent recovery to maximum 

extent  

11 Waste Oil  35 LPD Disposed to authorized re 

processors / recyclers 

 

 The quantity of Hazardous waste generated, stored and disposed during the months of 

March to August 2023 is given below 

 

Sl 

No. 

Hazardous Waste 

Generated 

Opening 

Stock  

Generation 

details from 

Mar – Aug 

kgs 

Disposal 

Quantity from 

Mar-Aug 

kgs 

Stored 

Quantity as 

on 

31/08/2023 

kgs 

1  Process Residues 

(Organic Residue) 

Solvent Residue 

(Distillation 

Bottom Resiude)  

- 988053 801200 186853 

2 Spent Carbon - 59919 49600 10319 

3 ETP Sludge 167108 388500 522660 32948 

4 MEE Salts - 5852860 5800300 52560 

5 Sodium Chloride 3864 9658 12948 574 

6 Spent Catalyst  964 9758.439 10622.902 99.537 

7 Spent Acids  - 3991886 3879536 112350 

8 Mixed Spent 

Solvents 

108030 3270948 3318345 60633 

9 Waste Oil - 1386 1101.8 284.2 

 

 The unit has provided three dedicated closed shed facility for storage of Hazardous Waste 

and MEE salt with leachate collection system. The area of the storage shed is 200 m2, 450 

m2 and 120 m2. 

 

Hazardous Waste Storage Unit 



Page No: 33 
 

Other Management  

 The unit has installed solvent recovery plant of capacity of 4 Nos x 10 KL, 10 Nos x 12.5 

KL, 1 No X13 KL & 2 Nos x 5 KL and also installed 2 Nos x 30 KL, 2 Nos x 12.5 KL, 1 

No X 12 KL & 1 No X 28.8 KL It is informed by the unit that SRP recovery efficiency is 

99%. The distillation residue is sent to TSDF/pre-processor for co-processing. 

 The unit has totally provided 71 flow meters in ETP at Inlet of each stream, Feed, Permeate, 

Reject streams of RO, UF, MEE, and ATFD. Among these flowmeters seven are connected 

to TSPCB and CPCB servers. 

 The flow meters LTDS & LTDS2 (inlet of process effluent), LTDS3 (inlet of blowdown 

water), HTDS (inlet of stream B effluent), HTDS2 (inlet of stream A effluent), HTDS3 

(inlet of stream D effluent) and RO permeate streams and also continuous monitoring of 

pH, TSS, COD & BOD of RO Permeate analysers are connected to TSPCB & CPCB server.  

 OCEMS is provided to the stacks as well, the parameters such as SPM, SO2, NOx, CO data 

is transferred to the TSPCB and CPCB servers. 

 The unit has installed three CAAQM station in and around the unit along with continuous 

VOC monitoring which are connected to the TSPCB servers.  

 The unit has provided percolation pond inside the premises, in which rain water surface 

runoff from the green belt area is collected. Sample was collected to verify any impact in 

the water due to industrial activity. The analysis results confirm no impact and COD is 

reported in the water, which is due to stagnation, dead leaves/plants from green belt and 

algae formation. The analysis result is given below  

 

Parameter Unit Percolation pond 

sample 

pH  Value -- 7.10 

TDS mg/L 233 

BOD at 27◦C for 3 days mg/L BLQ 

COD mg/L 20 

VOC mg/L BLQ 

Hexavalent Chromium as Cr6+ mg/L BLQ 

Cadmium mg/L BLQ 

Chromium mg/L 0.004 

Copper mg/L 0.096 

Lead mg/L 0.005 

Nickel mg/L 0.013 

Zinc mg/L 0.243 

 

 



Page No: 34 
 

Conclusion: 

 The unit has provided treatment facility for waste water treatment to achieve ZLD. The 

analysis results show that the RO performance needs to be improved.  

 The analysis results of source emission monitoring of scrubber and boiler shows that 

the air pollution control system are operated properly. 

 Adequate storage facilities provided for storage of hazardous waste.    

 The unit has provided 71 flow meters, in which seven flow meters are connected to 

CPCB & TSPCB server. In order to verify ZLD based on quantum of waste water 

treated, the flow meters installed at RO Reject & MEE shall be additionally connected 

to CPCB & TSPCB server. 

 

Based on the above, the following are suggested to implement by the unit. 

 

Suggestions: 

 The unit shall take necessary steps to improve the performance of RO system.  

 The unit shall connect the flow meters installed at RO Reject & MEE to CPCB & 

TSPCB server. 

 
(R. Rajkumar) 

Scientist E 



Page No: 35 
 

ANNEXURE 3 

 

Inspection Report of M/s Srini Pharmaceuticals Private Limited 

 

M/s Srini Pharmaceuticals is located in Yadadri Bhuvanagiri district with an area covering 25 

acres and established in the year 1997. It is located at Sy. No. 247, Choutuppal (V&M), Yadadri 

Bhuvanagiri (D), TS – 508252. It is a pharmaceutical industry involved in manufacturing of 

Bulk Drug Products. The unit has obtained EC from MOEF&CC, Delhi for five products on 

01.07.2004 and further the unit has obtained EC for expansion for manufacturing of 90 

products on campaign basis, 37 products at any given point of time with maximum production 

quantity of 11266.67 kg/day (338 MTM) from SEIAA, Telangana on 23.02.2021. 

Subsequently, the unit has obtained CFE on 10.06.2021 from Telangana Pollution Control 

Board. Further, the unit has obtained consent for manufacturing of 90 products and 39 by-

products. The unit is consented for manufacturing of any 37 products at any given point of 

time. The validity of combined consent & authorisation is till 30/06/2026. 

 

Observations: 

Waste Water Management 

 The unit is consented water consumption is 856.65 KLD (fresh 636.48 + Recycled 220.17 

KLD) for the purpose of process, washings, boiler feed, cooling tower, scrubber, Domestic, 

RO Water input & Gardening and allowed for total generation of effluent is 271.78 KL 

(HTDS – 117.69 KLD & LTDS – 154.09 KLD). As per the data submitted by the industry 

for past six months an average fresh water consumption is 150 KLD.  

 The unit informed that, presently manufacturing 20 products are being carried out, for 

which 150 KL of fresh water and 88 KL recycled water is consumed per day for process, 

washings, boiler make up, cooling tower make up, scrubbing system, Domestic, RO Water 

input, Gardening. The average effluent generation is about 79 KLD of High TDS effluent 

and 120 KLD of Low TDS effluent.  

 The unit informed that the waste water is segregated into two streams High TDS and Low 

TDS.  

 The high TDS treatment system designed for a capacity of 230 KLD. The treatment units 

consist of Collection, Neutralization, Press Filter, Stripper, MEE & ATFD. The condensate 

from MEE is taken to LTDS collection tank. The collection tank of high TDS stream is 



Page No: 36 
 

closed and provided with suction system connected to two stage scrubber in order to reduce 

the odour & fugitive emission. The spent solvent recovered from stripper is sent to co-

processing. 

 

       High TDS Effluent collection tank with Stripper 

 

 The Low TDS effluents treatment plant designed capacity is 300 KLD, the treatment unit 

consists of Collection, Neutralization, Primary Clarifier, Anaerobic treatment, Aeration, 

Secondary Clarifier, treated effluent collection tank, Multi Grade filter, Activated Carbon 

Filter, Treated effluent storage tank, Reverse Osmosis (single stage). The RO permeate is 

reused as makeup water and reject is sent to MEE.   

 

 

Aeration Tank  

 The unit has two RO vessel containing six membranes. Each membrane has flow rate of 

750 lits/hr. So the total capacity of the plant is 108 KLD. RO capacity to treat the effluent 

is inadequate.  



Page No: 37 
 

 

RO plant of 300 KLD Capacity 

 During inspection ETP was not operated properly. The anaerobic digester found over filled 

and cow dung floating was observed. No flow observed in subsequent treatment systems. 

The water stored in the treated effluent tank seems to be formed with algae bloom and TDS 

observed is 2500 mg/l. The RO was not operated with treated effluent during the inspection, 

so samples in RO are not collected. Sludge drying bed was found to be dry. No signs of 

sludge generation observed.  

 MEE and ATFD was under operation during the visit and odour was observed near the 

process. During inspection samples were collected at the High TDS inlet, Low TDS Inlet, 

MEE Condensate and MEE Concentrate.  

           

MEE and ATFD 

 Samples were collected during the inspection to know whether the unit carry out proper 

segregation of effluent and also to assess the operational performance of MEE. The analysis 

result is shown below; 



Page No: 38 
 

Sl. 

No. 

Parameter Unit High 

TDS 

Inlet 

Low TDS 

Inlet 

MEE  

Condensate 

MEE  

Concentrate 

1. pH Value -- 5.03 7.4 6.52 6.03 

2. TDS mg/L 7120 6645 57 9930 

 

The analysis results show that the unit is not carrying out proper segregation of High 

TDS & Low TDS effluent and the operation performance of MEE is poor, which indicates 

that unit is not possible to achieve ZLD.  

 

 During inspection, effluent stagnation was observed near the ETP green belt area. The 

stagnant samples were collected near N-E area and near ETP entrance gate. Samples from 

these locations were collected to perform finger print analysis (compound detection in raw 

effluent as well as stagnated water). 

 

   

Water Stagnation Inside the premises of the Unit 

 

High TDS Inlet Low TDS Inlet Stagnated water near N.E 

area 

Stagnated beside of 

Boiler area/ETP 

Butanedioic acid, 2-

cyano 

1,4-Dioxane, 2,3-

dichloro 

Nickel tetracarbonyl 

Glyoxal 

dithiosemicarbazone 

1-propane, 3-azido 

Methyl glyoxal 

Toluene 

Methyl Alcohol 

Acetone 

Isopropyl Alcohol 

Methylene chloride 

Propane, 2-methoxy-

2-methyl 

Pyridine,2,3-

dimethyl 

 

Nickel tetracarbonyl 

4-hydroxybutyric acid 

hydrazi 

Butanedioic acid, 2-cyano 

Manganese, 

acetylpentacarbon 

Valeric acid hydrazide 

Glyoxal dithisemicarbazone 

Methyl Alcohol 

Ethyl acetate  

1-(4-Nitrophenyl)-3,6-diaza 

Nickel tetracarbonyl 

Butanedioic acid, 2-

cyano 

Methyl Alcohol 

Ethanol,  

Isopropyl Alcohol, 

Acetic Acid, methyl 

ester, 

Methylene chloride  

Propane, 2-methoxy-

2-methyl 

Ethyl Acetate  

 



Page No: 39 
 

Sl. 

No. 

Parameter Unit High 

TDS 

Inlet 

Low TDS 

Inlet 

Stagnated 

water near 

N.E area 

Stagnated beside 

of Boiler 

area/ETP 

1. pH Value -- 5.03 7.4 7.01 3.67 

2. TDS mg/L 7120 6645 1410 15230 

3.  BOD at 27◦C for 

3 days 

mg/L 1100 3800 58 3600 

4. COD mg/L 5412 17220 295 15908 

5. Cyanide as CN mg/L -- -- BLQ BLQ 

6. Hexavalent 

Chromium as 

Cr6+ 

mg/L -- -- BLQ BLQ 

7. Oil and Grease mg/L -- -- 29 233 

8. Phenolic 

Compounds 

mg/L -- -- BLQ BLQ 

9. Cadmium mg/L -- -- BLQ 0.032 

10 Chromium mg/L -- -- 0.016 0.734 

11 Copper mg/L -- -- 0.098 3.595 

12 Lead mg/L -- -- 0.012 0.081 

13 Nickel mg/L -- -- 0.051 2.885 

14 Zinc mg/L -- -- 0.319 3.965 

15 Chloroform mg/L 0.293 BLQ BLQ BLQ 

16 Dichloromethane mg/L 0.685 6.002 BLQ 12.083 

17 Toluene  mg/L 30.403 0.345 BLQ 0.254 

18 Ethyl Benzene  mg/L BLQ 15.399 BLQ BLQ 

 

The analysis report and compounds detection indicates that the stagnated samples exhibit 

the characteristics of untreated effluent. 

 

Emission Management  

 The unit has provided 2 stage scrubber of 5 nos connected to the reactors.  During 

inspection 2 scrubbers were in operation and monitoring at these were performed to identify 

source emissions. The analysis result shows that process emissions are within the 

nationalised notified standards under EP Act. 

Parameter Production block -5 Production block -

2 

Notified 

Standards EP Act 

HCl BDL 15.64 35 

NH3 11.06 <0.7 30 

Toluene 0.09 0.189 100 

Methanol 0.88 1.11 - 

Acetone 0.095 0.08 2000 

Ethyl acetate 0.108 0.09 - 

Isopropyl Alcohol 0.37 0.32 - 

* All units are in mg/Nm3, Below Detection Limit: VOCs <0.001 ppm, HCl – 0.5, NH3- 1.0 



Page No: 40 
 

 The industry has two coal fired boilers of capacities 10 TPH and 3 TPH. They are connected 

to common mechanically dust collector, bag filter followed by stack of height 30m. During 

inspection monitoring of sources emission in boiler stack was carried out. The analysis 

results given below show that all parameters are meeting the TSPCB prescribed standard 

norms.  

PARAMETER UNIT RESULT STANDARD 

Particulate Matter – PM mg/Nm3 98.5 115 

Sulphur Dioxide – SO2 mg/Nm3 336.64 600 

Oxides of Nitrogen – NOx mg/Nm3 241.96 300 

 

       

Coal Handling area and Stack connected to Coal Fired Boiler 

 

 Fugitive emission monitoring was performed for a period of 4 hrs at Production Block V 

and near ETP area and also carried out Ambient Air Quality at the boundaries of industry 

premises for 24 hrs. The analysis results are given below; 

4 hrs Fugitive Emission Monitoring Results (PPM) 

Parameter Location of sampling OSHA PEL 

Std. 8-hour 

TWA 
MEE Plant Area Production Block -2 

Toluene 0.014 0.041 200 

Methanol 0.045 0.07 200 

O-Xylene BDL BDL 100 

Acetone 0.11 0.18 750 

Ethyl acetate 0.05 0.07 400 

Butanol BDL BDL 100 

Ethanol 0.48 0.25 1000 

Heptanes BDL BDL 500 



Page No: 41 
 

Hexanes 0.10 0.04 500 

Iso Propyl Acetate 0.09 0.13 400 

 

24 hrs Average Ambient Air Monitoring Results (µg/m3) 

Parameter Location of sampling Standards 

Ware 

House 

Productio

n Block-3 

Production 

Block-5 
Time office 

Toluene 1.35 1.25 1.42 BDL The reported 

parameters are 

within limit as 

compared to the  

Alberta & 

ONTARIO’S 

Ambient Air 

Quality Criteria 

Methanol 28.8 25.5 24.2 20.4 

O-Xylene 4.2 4.1 5.1 3.9 

Acetone 20.8 32.5 45.5 BDL 

Ethyl acetate 5.5 6.2 4.7 BDL 

Ethanol 55.5 40.5 65.8 35.3 

Iso Propyl Alcohol 25.8 28.5 31.5 BDL 

Sulphur dioxide - SO2 10.8 12.2 13.5 14.5 80 

Oxides of Nitrogen – 

NOX 

14.5 15.7 17.8 18.2 80 

Ammonia 20.4 35.5 28.5 19.2 400 

Below Detection Limit: VOCs <0.1 

 

Hazardous Waste Management  

 The hazardous waste generated by the unit are MEE salts, ETP Sludge, Inorganic solid 

waste, Organic Residue, Spent Carbon, Solvent Distillation Residue and Organic distillate 

from MEE stripper. Maximum quantity of hazardous waste that can be generated by the 

unit as per consent and its disposal is given below.  

 

S.No. Name of the Hazardous Waste Quantity Disposal Option 

1. Organic Residue 10936 kgs/day Co-

processing/TSDF/Pre-

processing 
2. Spent Carbon 347 kgs/day 

3. Solvent Distillation Residue 2425 kgs/day 

4. ETP Sludge 230 kgs/day 

5. Organic Distillate for MEE Stripper 2120 kgs/day 

6. Inorganic Solid Waste 3774 kgs/day TSDF for landfill 

7. MEE Salt  7704 kgs/day 

8. Used Oil 3000 Lts/Year Authorized Recycler 

9. Spent Solvent  115.16 TPD Recovered within 

premises 

10. Containers & Container liner of HW 

& Haz Chemicals 

1500 No/Month Authorized Recycler 

 



Page No: 42 
 

        

Hazardous Waste Storage Unit 

 The hazardous waste generated & disposed details submitted by the industry is given 

below.  

S.No. Month Hazardous 

waste 

Generation in 

Tonnes 

Disposal In 

Tonnes 

  Opening Balance 11.6 

1 Mar-23 Organic 

Residue/Spent 

Carbon/Solvent 

Distillation 

Residue/Organic 

Distillate from 

MEE stripper 

9.8 19.5 

2 Apr-23 9.4  

3 May-23 9.3 10.3 

4 Jun-23 8.4  

5 Jul - 23 9.2 10.6 

6 Aug -23 8.5  

7 Sep -23 - 9.5 

 

S.No. Month Hazardous waste Generation in 

Tonnes 

Disposal In 

Tonnes 

  Opening Balance 2.8 

1 Mar-23 In Organic MEE 

Salts, ETP 

Sludge/Inorganic 

Solid Waste 

18.6 17.7 

2 Apr-23 18.2 19.5 

3 May-23 18.9 15.1 

4 Jun-23 18.5 21.7 

5 Jul - 23 18.3 21.2 

6 Aug -23 18.7 - 

7 Sep -23 - 13.3 

 

It is observed that the unit is not maintaining details of waste generation & disposed 

in category wise and same is observed in the Annual Submission Report Form 4. 

 The unit has provided two closed shed with concrete flooring of sizes 63.8 m2 and 59.625 

m2 for storage of hazardous waste.  



Page No: 43 
 

Other Management  

 The industry has set up Solvent Recovery System with total capacity of 14 KLD. During 

inspection, SRP was not in operation. It is informed that, about 95-96% of solvents are 

recovered and remaining 4-5% residue generated are sent to co-processing.  

 The unit has provided flow meters in inlet of HTDS, LTDS, RO feed, permeate & reject, 

MEE feed and MEE condensate. The flow meters of RO permeate, inlet of HTDS & LTDS 

connected to TSPCB server, whereas RO permeate only connected to CPCB server.  

 The unit has not installed online analyser in the stack connected to the boiler for monitoring 

of PM, SO2, & NO2. 

 

Conclusion: 

 The analysis report indicated the unit is not segregating the LTDS and HTDS effluent 

and the ETP provided including RO & MEE is not operated properly. ‘ 

 The analysis report of the stagnated samples collected near the ETP area indicates the 

characteristics of effluent and same is ensured by the chemical compound analysis of 

raw effluent & stagnated water sample. 

 The hazardous waste generation, storage & disposal is not maintained category wise as 

per the Authorisation issued by TSPCB. 

 The analysis results of source emission monitoring of scrubber and boiler shows that 

the air pollution control system are operated properly. 

 The flow meters installed at inlet of HTDS, LTDS, RO feed & reject, MEE feed and 

condensate are not connected to CPCB server except RO permeate. 

 Online continuous emission monitoring system is not provided in the boiler stack. 

 

Based on the above, the following are suggested for taking action on the unit by TSPCB 

 

Suggestions: 

 

TSPCB may be take necessary action against the industry and to comply the following 

suggestions; 

 The unit shall properly segregate the effluent as high TDS stream and low TDS stream.  

 The unit shall ensure proper maintenance and operation of ETP. Filter press shall be 

provided instead of sludge drying bed.  



Page No: 44 
 

 The unit shall enhance the capacity of RO as per the ETP treatment capacity 300 KLD. 

 The unit shall operate the MEE properly to achieve ZLD.  

 The stagnated samples collected near the ETP area shows the nature of effluent, 

so industry shall ensure that no untreated effluent discharged on land and achieve 

proper ZLD.  

 The industry shall properly maintain individual category wise records of hazardous 

waste generation, storage and disposal. Same shall be maintained in Annual Report 

Submission Form 4. 

 The unit shall connect the flow meters installed at inlet of HTDS, inlet of LTDS, RO 

feed, RO Reject, MEE feed and condensate to CPCB server.  

 The unit shall provide online analyser in the stack connected to the boiler for 

measurement of PM, SO2, & NO2 and same shall be connected to CPCB & TSPCB 

server 

 The unit shall provide cameras around the ETP area in order to monitor any discharge 

of effluent. The cameras shall be connected to TSPCB & CPCB server. 

 

 
(R. Rajkumar) 

Scientist E 

 

 

 

 

 



Page No: 45 
 

ANNEXURE 4  

 

Inspection Report of M/s Maruti Cottex Limited 

 

M/s Maruti Cottex is located at Sy No. 257, Choutuppal (Village & Mandal) Yadadri 

Bhuvanagiri District. The unit is involved in dyeing and printing of fabrics. The unit has 

obtained combined consent and authorisation for fabric processing 1,50,000 Mts/day and 

Printed Synthetic 1,50,000 Mts/day. The validity of consent is till 31.12.2023.  

 

Observations: 

Waste Water Management: 

 The unit is consented to segregate the effluent has HTDS and LTDS and allowed for 

generation of 800 KLD HTDS and 313.5 KLSD of LTDS effluent.   

 The unit is not segregating the effluent as per the consent.  

 The unit has biological ETP system (ZLD system) of capacity 800 KLD which consists of 

Oil and Grease trap, neutralisation tank, flash mixer and flocculator, primary clarifier, 1st 

stage aeration, secondary settler, 2nd stage aeration, tube settling tank, pressure sand filter, 

activated sand filter, Sludge drying bed. After Treatment, the effluent is further taken to 

Ultra Filtration (UF), followed by 3 stage RO. MEE and ATFD. The unit is not having 

adequate capacity for treatment of HTDS and LTDS effluent.  

 

 

Secondary Clarifier and Neutralization Tank 



Page No: 46 
 

 

1St Stage RO Plant  

 Samples were collected during inspection for analysis the performance of ETP. The 

analysis report is shown below; 

 

Parameter 
pH 

value 
TDS TSS BOD COD 

Equalization Tank 6.51 4470 9740 4000 17876 

Effluent from ETP 

(After active filter) 
4.32 5515 170 240 1148 

RO Inlet 7.05 1156 -- -- -- 

1st Stage RO 

Permeate 
7.2 1265 -- -- -- 

1st Stage RO Reject 7.35 2230 -- -- -- 

2nd Stage RO 

Permeate 
5.86 47 -- -- -- 

2nd Stage RO Reject 7.34 2345 -- -- -- 

 

As per the analysis report, it shows that effluent is not treated properly and ROs are also 

not working efficiently, which indicates poor performance and not able to achieve ZLD. 

 

 



Page No: 47 
 

 Dense Juliflora growth was observed inside the unit premises and found difficult to get 

access to go inside the area. Some stagnation was observed in this area, there was no enough 

quantity to collect the samples for analysis, hence TDS was measured using TDS meter. 

The TDS observed in the stagnated water ranges from 2100 to 5700 ppm. The high TDS 

indicates the discharge of effluent. 

 

 

Dense Juliflora growth with water stagnation 

 

 

Stagnated water testing with TDS meter 

Hazardous Waste Management: 

 The unit is consented for generation, storage & disposal of hazardous wastes is ETP sludge 

– 4500 Kgs/month, ATFD salt – 1500 kgs/month (disposed to TSDF/Co-Processing) and 

waste oil - 200 LPM (disposed to recycler/ re-processor or TSDF or pre-processor). 

 The unit is not maintaining proper records for generation, storage and disposal of 

Hazardous waste.  



Page No: 48 
 

 The unit has not provided dedicated storage facility for hazardous waste storage. 

 

Emission Management: 

 The unit has a 6 TPH husk fired boiler and Thermic fluid heater of 1 Lakh K.Cal/hr which 

are connected to mechanical dust collector, Multi cyclone dust collector. Another boiler of 

capacity 3 tons/hr and thermic fluid heater of 1 Lakh K.Cal/hr it has separate mechanical 

dust collector, multi cyclone dust collectors. Both the boilers after cyclone is connected to 

the common water tank and followed by the stack of 30 mt height.  

 

 

      Stack connected to husk fired boiler 

 Boiler monitoring was carried out and the analysis results shows that all parameters are 

within TSPCB prescribed limit. 

PARAMETER UNIT RESULT 
TSPCB 

STANDARD 

Particulate Matter – PM mg/Nm3 87.2 115 

Sulphur Dioxide – SO2 mg/Nm3 9.58 600 

Oxides of Nitrogen – NOx mg/Nm3 115.17 300 

 

Other Management: 

 The unit has digital flow meters at inlet and outlet of ETP and MEE feed and RO permeate 

but these are not connected to TSPCB. 

 



Page No: 49 
 

Conclusion: 

 The waste water generated is not segregated as HTDS and LTDS as per the consent 

condition.  

 The analysis report of the samples collected in the ETP & RO indicated that the existing 

system is not adequate and operated properly to achieve ZLD.  

 Analysis report of the boiler emission are within the norms and indicates that air 

pollution control system are operated properly.  

 During the visit, stagnation of water is observed in the dense Juliflora plant growth area 

inside the premises and the TDS measured is around 2100 to 5700 ppm, which indicates 

the discharge of effluent. 

 The flow meters provide at inlet and outlet of ETP and MEE feed and RO permeate are 

not connected to TSPCB. In order to verify/ monitor ZLD system additional flow 

meters are required in all stages of RO permeate & reject, MEE condensate. 

 

Based on the above, the following are suggested for taking action on the unit by TSPCB 

 

Suggestions: 

 

TSPCB may to take necessary action against the Industry and to comply the following 

suggestions.  

 The unit shall segregate the effluent as LTDS and HTDS as per the consent and 

provide separately treatment system accordingly.  

 The unit shall augment the ETP, RO and MEE system to treat the LTDS and HTDS 

effluent and ensure adequate capacity of the treatment units.  

 The TDS observed in the stagnated water ranges from 2100 to 5700 ppm. The 

high TDS indicates the discharge of effluent, so the unit shall achieve ZLD and 

ensure that no untreated/treated/partially treated effluent discharged on land.   

 The unit shall provide separate dedicated facility for storage of hazardous waste 

generated in the unit.  

 Juliflora plant growth inside the premises shall be removed and green belt shall be 

developed. Proper access shall be provided in the green belt area.  



Page No: 50 
 

 The unit shall provide flowmeters for inlet & outlet of LTDS & HTDS treatment 

plants, UF inlet & outlet, all stages of RO inlet, outlet & permeate, MEE inlet, & 

condensate. These flow meters shall be connected to TSPCB server. 

 The unit shall provide cameras around the unit in consultation with TSPCB in order 

to monitor any discharge of effluent. The cameras shall be connected to TSPCB. 

 

 
(R. Rajkumar) 

Scientist E 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

BEFORE THE NATIONAL GREEN 

TRIBUNAL (SOUTHERN ZONE)  

CHENNAI 

 

ORIGINAL APPLICATION NO. 80 

OF 2023 (SZ) 

IN THE MATTER OF: 

 

Kalushya Parirakshna Samithi  

            

... Applicant  

Versus 

 

Union of India and others           

 

… Respondents  

 

 

 

 

 

INSPECTION REPORT FILED ON 

BEHALF OF CENTRAL POLLUTION 

CONTROL BOARD (CPCB) 